APPROVALS v

DOCUMENT TITLE 44

DEPT #BI] IEM; THI;EE SIGI;?;URE DATE [ #] - Out.going
QA PeterLange | Quality vp Lange 2024/1/17 mspectlon report
Template Corp-F-QA-
Number 4R 30
Test Report
QR/QM-12 A/0
Grade N35 Size 1.40%20%5 Date 2024/1/17
Total Q'ty 800 Samples 20PCS Coating NiCuNi
Ttems © ©) ©) @
m 20 s GAUSS
Standard +0.05 +0.05 +0.05 N S
Unit mm
1 39.98 3190
2 39.91 3210
3 39.92 3220
4 39.99 3100
5 40.03 3250
6 40.00 3090
7 40.01 3080
8 40.00 3060
9 40.00 3070
10 40.00 3130
11 40.01 3190
12 39.99 3100
13 39.98 3150
14 40.01 3100
15 40.01 3250
16 39.98 3100
17 39.99 3180
18 40.01 19.97 4.99 3220 3260
19 40.01 19.98 4.97 3060 3130
20 39.99 19.99 4.98 3150 3250
Max 40.03 20.00 5.01 3260 3260
Min 39.91 19.97 4.97 3060 3060
Avg 39.99 19.99 4.98 3160 3160
Decision ok ok ok ok ok
Inspector:Chengyongsheng Verifier: Yujiaming ate : 2024/01/:
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Br =1.212 T 12.12 kas Material Type:
Heb = @91 kA/m 11.20 kOe Patch Ho: 12-25
Hej = 1016 kafa 12.77 koe Sample No:
(Bf)max =266.90 1kJ/=*3 33.54 MGOe Test Date: 2024-1-1
Hk =953  ka/fa  11.97 koe Seapls Shape: OColwm
Hd = 446 KAfma 5.60 ke Size(=m): 23,26
Bd =0.599 T 5.99 kGs Document Mo: 240114
Hk/Hej = 93.8% SamplaT('C): 20

AUTCMATIC HYSTERSIGRAPH MODE AMT-4 §J LTD.




